
CITY OF SANTA ROSA 
PROFESSIONAL SERVICES AGREEMENT 

WITH PSOMAS 
AGREEMENT NUMBER ____________ 

This "Agreement" is made as of this ____day of_______________, 2020, by and between the 
City of Santa Rosa, a municipal corporation ("City"), and Psomas, a California Corporation 
("Consultant"). 

R E C I T A L S 

A. City desires to obtain professional construction management and inspection services for
the Laguna Treatment Plant Disinfection Improvements Project.  The Project will replace the existing UV 
system with a new UV system.  Additionally, the project will install an effluent diversion pump station and 
pipeline to convey non-complient effluent to the beginning of the plant for retreatment.  
[...]
including incorporation of interim milestones, 
specified sequence and constraints, shows 
completion by contract Substantial Completion 
date and contains no major conflicts.  Psomas 
will provide review comments.

b. Psomas will review the schedule updates and 
provide written comments as necessary.

c. Psomas will review, evaluate and make written 
recommendations to the City of any contractor 
requested Contract Time extensions.

13. Reporting to Staff/Board/City Council:  Psomas 
will prepare weekly and monthly as required by 
the City. All Project documentation, including 
submittals, daily reports, weekly statements of 
working days, RFIs field orders, budget, schedule, 
change order status, representative construction 
photos and other pertinent information requested 
by City.  Psomas when requested by the City, will 
attend Board/Council meetings to assist City staff.

14. Field Quality Control 
a. Psomas will provide periodic field inspection/

observation services to monitor compliance with 
the contract documents and using Procore, will 
prepare daily inspection reports documenting 
observed field activities, field crews, contractor 
equipment, and field problems. City to have 
access to daily reports.

b. No allowance is included in the budget for 
overtime inspection

c. Psomas will upload photographs of the work 
that will be attached to Daily Reports and 
separately uploaded to the Photos tab of Procore.

d. Psomas will monitor the contractor’s record 
documents on a monthly basis to confirm 
they are being maintained as required by the 
contract.

e. Special Inspections:  Psomas will contract with 
specialty firms to furnish the materials testing 
and Special Inspections that are not performed 
by the City.  This will likely include observation 
of coatings and linings, welding and masonry.  

f. Psomas will schedule and coordinate the all 
material testing services and have oversight 
responsibility for the specialty inspections and 
testing services.

g. Psomas will retain a subconsultant for 
technical support, assistance and periodic 
observation of the installation and testing of 
the critical components of the electrical and 
instrumentation portions of the Work.

h. No provision has been included in the scope 
of work or budget for observation, testing and 
handling of hazardous material.

15. Methods of Procedures
a. Psomas will facilitate/coordinate system 

shutdowns and tie-ins that are requested by the 
contractor and executed/supported by the City. 

b. Psomas will review the contractor’s Methods 
of Procedures (MOP) before forwarding to the 
City for approval. Psomas will assist with the 
coordination/communication between the 
contractor and City’s field forces to successfully 
implement a system outage.

16. Means and Methods of Construction: Psomas will 
not have responsibility for directing the means and 
methods of construction.  The contractor shall be 
solely responsible for the means and methods of 
construction.

17. Safety
a. Psomas will comply with appropriate 

regulatory, project and City regulations 
regarding necessary safety equipment and 
procedures used during performance of Psomas’ 
work and shall take necessary precautions 
for safe operation of Psomas’ work, and the 
protection of Psomas’ personnel from injury and 
damage from such work.



24

b. Neither the professional activities of Psomas,
nor the presence of Psomas’ employees or
sub-consultants at the construction/project
site, shall relieve the contractor and any
other entity of their obligations, duties and
responsibilities including, but not limited
to, construction means, methods, sequence,
techniques or procedures necessary for
performing, superintending, or coordinating
their work in accordance with the Contract
Documents, City regulations, and any health or
safety precautions required by any regulatory
agencies.  Psomas and its personnel have no
authority to exercise any control over any
contractor or other entity or their employees
in connection with their work or any health or
safety precautions.

c. Psomas staff will adhere to current Sonoma
County Health Department and City mandated
COVID-19 Safety Protocols.

18. Spare Parts:  Psomas will prepare a list of required
spare parts from the specifications. Psomas will
work with the contractor to inventory and transfer
spare parts to the City.

19. Operation and Maintenance (O&M) Manuals:
Psomas will prepare a list of anticipated O&M
Manuals and track the submittal and review
process similar to “Submittals” above and transfer
final copies to the City.

20. Testing and Training
a. The Scope and Budget do not include Psomas’

participation in factory witness testing.

b. Psomas will facilitate the development of the
Startup Plan with the contractor, Carollo and
the City.

c. Psomas will provide oversight, coordination,
and administration of training and testing.
Carollo will provide design assistance during
testing operations.

d. Psomas will observe start-up and testing as
the City’s representative and maintain copies
of start-up documentation in an organized
binder that will be turned over at the end of the
project.

e. Psomas will attend training sessions and
collect attendance sheets and copies of training
material.

21. Corrective Work Item List
a. Psomas will maintain a Corrective Work Item

list throughout the project for all noted non-
conforming items that will be transmitted to
the contractor regularly.  Items will be removed
from the list after Psomas has confirmed they
have been completed.

b. Upon declaration of Substantial Completion, all
uncompleted Corrective Work Items shall be
moved to the punch list.

22. Substantial Completion
a. When the contractor has met the contract

requirements for Substantial Completion,
Psomas shall prepare a Certificate for execution
by the City and the contractor.  The Substantial
Completion Certificate will include the
Punchlist as an attachment.

b. Punchlist:  Psomas with input from Carollo
and City will prepare the list of outstanding
deficiencies and issue them as a punchlist(s).

c. Final Inspection and Payment

1. Psomas will have primary responsibility for
conducting the final inspection and review the
punchlist work for completeness.

2. The City shall make the final determination of the
acceptability of the Work.

Post Construction
1. Project Closeout

a. Psomas will prepare necessary City
documentation recommending acceptance of
the completed work by the Board/Council or
duly designated representative.

b. Psomas will turnover project documentation to
the City after completion of the project.

c. Psomas shall have full and complete access
available to all files created by Psomas during
the Project for up to ten (10) years after the
completion of the Project.  Such access shall
include the right to copy any and/or all such
files at Psomas’ expense.

2. Warranty Coordination
a. Coordination of warranty work after the

Contract Period is not included in this Scope of
Work or budget.

3. Dispute Resolution
a. Dispute resolution requiring extraordinary

efforts or services beyond those listed above are
not included in this Scope of Work.



25

Appendix A | Resumes



 
          26 

        

Christopher Davenport, PE
Project Manager

Chris is a registered professional engineer who has been working in the 
water industry his whole career. He began working for public agencies and 
transitioned to private consulting to expand his opportunities to work on a 
wide variety of water projects for various public clients. He has participated 
in the planning, design, and construction of projects, ranging from raw water 
conveyance to advanced filtration and disinfection treatment plants. Water 
projects in California are never simple and straight forward. With all of the 
competing interests for the state's lifeblood, he understands that the best 
'technical' solution isn't always the final solution. He works hard to understand 
all competing perspectives. He knows the best way to get anything done 
is to develop solutions that work for the majority, if not all, of the affected 
stakeholders. It is a balance of the political and technical.

Experience
DERWA Recycled Water Treatment Facilities - Phase 2 – Pleasanton, CA: 
Principal, Project Manager, and Construction Manager for this $18.2 million 
project for DERWA that produces irrigation water for the Tri-Valley. The project 
expanded the existing recycled water treatment facility’s capacity from 9.7 to 
16.2 MGD. The existing facility consists of a tertiary influent pump station, 
tertiary influent screening, rapid mix facilities, flocculation basins, tertiary 
filters, ultra violet disinfection, and pump station R1, which pumps the treated 
water to the distribution system. 

Clean Water Revival Microfiltration/Reverse Osmosis - Pleasanton, CA: 
Assistant construction manager for this $16 million project for the Dublin San 
Ramon Services District which consisted of five construction and procurement 
contracts. Additions to the treatment plant included installing microfiltration/
reverse osmosis (MF/RO) units and a UV disinfection system and constructing a 
20,000 LF pipeline and injections wells.

Recycled Water Treatment Plant- Pleasanton, CA: Project Manager for this 
$19 million project for the Dublin San Ramon Services District that constructed 
a new recycled water treatment plant and pump station. The major construction 
elements included a new tertiary influent pump station, new holding basin for 
effluent pump station, new rapid mixing and flocculation tanks, new upflow 
sand filters, new UV disinfection facilities, new electrical and control buildings, 
new chemical and compressor building, new sodium hypochlorite storage 
facility, new recycled water pipeline connection (called Reach AB), including 
installation tunnel, modifications to HB4 to accommodate the project, two new 
21kV electrical transformers, and all associated piping, equipment, pumps, 
structures, electrical, instrumentation, and connections to existing facilities.

Primary Sedimentation Expansion and Improvements – Pleasanton, 
CA: Project Manager for this $13 million project for the Dublin San Ramon 
Services District which increases the wastewater treatment plant’s primary 
process capacity with the construction of a new grit tank and two new primary 

REGISTRATION

1991/CA/Civil 
Engineer/47195

EDUCATION

1987/BS/Civil Engineering/
University of California, 
Berkeley

PROFESSIONAL 
AFFILIATIONS

Association of California 
Water Agencies

Bay Area Water Works 
Association

California Association of 
Sanitation Agencies

California Water 
Environment Association

WateReuse

TRAINING

Advanced Management 
Institute Effective 
Negotiations 

Competent Person Trained 

Confined Space 

CPR/First Aid 

Fall Protection (General) 
Occupational Safety & 
Health Administration

Supervisor- Safety Training 

Trenching and Excavation 
Standards of California 

EXPERIENCE

With Psomas for 23 years; 
with other firms for 9 years



 
          27 

        

clarifiers. All of the electrical, control, and mechanical equipment for the 
primary process will be replaced with new motor control centers, automation 
(PLCs), variable frequency drives, pumps, and sludge and scum collection 
equipment. The project will provide the District with a primary process capable 
of treating the full state 4 capacity goal of 17 MGD ADWF.  

Anaerobic Digester 4 and F.O.G. Facility – Pleasanton, CA: Project 
Manager for this $7.8 million project for the Dublin San Ramon Services District 
which constructed a new 1-million-gallon reinforced concrete tank with roof 
mounted mixers and methane gas appurtenances, at grade heat exchanger, 
circulating sludge chopper pump, piping, and associated electrical systems. Also 
included was the construction of a fats, oils, and grease (FOG) receiving facility 
that includes a chopper pump, heat exchanger,10,000 gallon stainless steel tank, 
pipe heat tracing, and associated electrical and instrumentation. The project 
required close coordination with the District's Operations group to minimize 
operational impacts to the three existing online digesters. 

Dublin Trunk Sewer Rehabilitation Upgrade Project – Dublin, CA: Project 
Manager for this $5.5 million project for the Dublin San Ramon Services District 
which installed a cured-in-place pipe (CIPP) liner within the existing 33-inch, 
36-inch, 39-inch, and 42-inch diameter trunk sewers, rehabilitated existing 
manholes, and required extensive temporary bypass pumping, traffic control, 
pavement repair, and other miscellaneous work. 

PS 12 Bon Air and PS 13 Greenbrae Pump Station Rehabilitation Projects 
– Marin County, CA: Project Manager for this $6.5 million project for the Ross 
Valley Sanitary District which rehabilitated Pump Station (PS) 12 Bon Air and PS 
13 Greenbrae to improve capacity, operation, and reliability. The project included 
extensive flow bypassing, new variable frequency drives and pumps, all new 
instrumentation, control, and automation equipment (PLCs), ventilation and 
odor control system improvements, and concrete repair and coatings. Andy Deal 
was the CM for this project. 

Del Valle Water Treatment Plant Ozonation Project – Livermore, CA: 
Project Manager for this $49 million project for Zone 7 Water Agency to 
construct a new ozone facility that includes an ozone generation building and 
ozone generators, a concrete ozone contactor structure(s) with fine bubble 
diffusion and stainless steel piping. The project also includes modifications to 
existing filters including air scour addition, gravel-less underdrains retrofit, 
concrete rehabilitation/coating and new media configuration. Upgrades will 
also be made to the electrical facilities and standby generator. A new carbon 
dioxide and LOX systems and modifications to existing chemical systems as 
necessary for the new ozone facility, and associated piping and connections to 
the existing facilities. 

Christopher 
Davenport, PE  
(Continued)



 
          28 

        

Justin Seufert, PE, QSD/QSP
Construction Manager

Justin Seufert has 19 years of experience leading projects from initial planning 
through construction. His portfolio includes a broad range of transportation, 
water/wastewater treatment and conveyance, and land development projects. 
His experience as resident engineer and project manager includes projects 
for numerous local transportation agencies including Caltrans. As a project 
manager/resident engineer, he has successfully lead construction management 
teams on a wide variety of construction projects. Justin has a demonstrated 
track record as a successful project ambassador, relying on a proactive approach 
to apprising key stakeholders and the public of construction activities; Justin's 
approach to monitoring project progress, safety, schedule, quality, SWPPP 
compliance, and budget has resulted in numerous successful projects in Marin 
County.

Experience
Llano Trunk Lining Phase 2 - Brittain Lane to Darla Drive – Santa Rosa, 
CA: Project Manager for this project for the City of Santa Rosa to rehabilitate 
approximately 3,800 LF of 54-inch diameter sanitary sewer trunk line within 
the West 3rd Street corridor from Brittain Lane to Darla Drive in Santa Rosa 
using cured-in-place pipe (CIPP) technology. The project will also rehabilitate 
the Glenbrook Sewer Siphon which crosses Santa Rosa Creek approximately 200 
yards west of Stony Point Road. The Glenbrook Sewer Siphon is a four-barrel 
(12-inch, 18-inch, 27-inch, and 36-inch diameter) siphon. The project will line the 
18-inch, 27-inch, and 36-inch barrels using CIPP and abandon the 12-inch barrel. 
Also included in the project is the rehabilitation of six manholes via epoxy 
lining. 

Old Town Pipeline Improvements – Oakley, CA: Project Manager/
Construction Manager for this project for the Ironhouse Sanitary District to 
remove 1.8 miles of existing gravity sewer pipeline and replace it with open-cut 